
2023 Fact Sheet NPDES Permit No. MA0103284 
Page 1 of 195 

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 
NEW ENGLAND - REGION 1 

5 POST OFFICE SQUARE, SUITE 100 
BOSTON, MASSACHUSETTS 02109-3912 

FACT SHEET 

DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES) 
PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES PURSUANT TO 

THE CLEAN WATER ACT (CWA) 

NPDES PERMIT NUMBER: MA0103284 [This Draft Permit is also integrating existing 
permits MA0101192, MA0101974, MA0101877, MA01019821] 

PUBLIC NOTICE START AND END DATES: May 31, 2023 – July 31, 2023 

NAME AND MAILING ADDRESS OF APPLICANT: 

Massachusetts Water Resources Authority (MWRA) 
Deer Island 
33 Tafts Avenue 
Boston, MA 02128 
[...]
quality-based standards under the CWA. EPA and/or the State may use the results of the 
chemical analyses conducted pursuant to this permit, as well as national water quality criteria 
developed pursuant to CWA § 304(a)(1), State water quality criteria, and any other appropriate 
information or data, to develop numerical effluent limitations for any pollutants, including, but 
not limited to, those pollutants listed in Appendix D of 40 CFR Part 122.  

NPDES permits require that the approved analytical procedures found in 40 CFR Part 136 be 
used for sampling and analysis unless other procedures are explicitly specified. Permits also 
include requirements necessary to comply with the National Pollutant Discharge Elimination 
System (NPDES): Use of Sufficiently Sensitive Test Methods for Permit Applications and 
Reporting Rule.4 This Rule requires that where EPA-approved methods exist, NPDES applicants 
must use sufficiently sensitive EPA-approved analytical methods when quantifying the presence 
of pollutants in a discharge. Further, the permitting authority must prescribe that only sufficiently 
sensitive EPA-approved methods be used for analyses of pollutants or pollutant parameters under 
the permit. The NPDES regulations at 40 CFR § 122.21(e)(3) (completeness), 40 CFR 
§ 122.44(i)(1)(iv) (monitoring requirements) and/or as cross referenced at 40 CFR § 136.1(c)
(applicability) indicate that an EPA-approved method is sufficiently sensitive where:

• The method minimum level5 (ML) is at or below the level of the effluent limitation
established in the permit for the measured pollutant or pollutant parameter; or

4 Fed. Reg. 49,001 (Aug 19, 2014). 
5 The term “minimum level” refers to either the sample concentration equivalent to the lowest calibration point in a 
method or a multiple of the method detection limit (MDL). Minimum levels may be obtained in several ways: They 
may be published in a method; they may be sample concentrations equivalent to the lowest acceptable calibration 
point used by a laboratory; or they may be calculated by multiplying the MDL in a method, or the MDL determined 
by a lab, by a factor. EPA is considering the following terms related to analytical method sensitivity to be 
synonymous: “quantitation limit,” “reporting limit,” “level of quantitation,” and “minimum level.” See Fed. Reg. 
49,001 (Aug. 19, 2014). 



2023 Fact Sheet NPDES Permit No. MA0103284 
Page 19 of 195 

• In the case of permit applications, the ML is above the applicable water quality criterion,
but the amount of the pollutant or pollutant parameter in a facility’s discharge is high
enough that the method detects and quantifies the level of the pollutant or parameter in
the discharge; or

• The method has the lowest ML of the analytical methods approved under 40 CFR Part
136 or required under 40 CFR chapter I, subchapter N or O for the measured pollutant or
pollutant parameter.

2.4.2 Reporting Requirements

The Draft Permit requires the Permittee and Co-permittees to report monitoring results obtained 
during each calendar month to EPA and the State electronically using NetDMR. The Permittee 
and CSO-responsible Co-permittees must submit a Discharge Monitoring Report (DMR) for 
each calendar month no later than the 15th day of the month following the completed reporting 
period. 

NetDMR is a national web-based tool enabling regulated CWA Permittees to submit DMRs 
electronically via a secure internet application to EPA through the Environmental Information 
Exchange Network. NetDMR has eliminated the need for participants to mail in paper forms to 
EPA under 40 CFR §§ 122.41 and 403.12. NetDMR is accessible through EPA’s Central Data 
Exchange at https://cdx.epa.gov/. Further information about NetDMR can be found on EPA’s 
NetDMR support portal webpage.6 

With the use of NetDMR, the Permittee is no longer required to submit hard copies of DMRs and 
reports to EPA and the State unless otherwise specified in the Draft Permit. In most cases, 
reports required under the Permit shall be submitted to EPA as an electronic attachment through 
NetDMR. Certain exceptions are provided in the Permit, such as for providing written 
notifications required under the Part II Standard Conditions.  

2.5 Standard Conditions 

The standard conditions, included as Part II of the Draft Permit, are based on applicable 
regulations found in the Code of Federal Regulations. See generally 40 CFR Part 122. 

2.6 Anti-backsliding 

The CWA’s anti-backsliding requirements prohibit a permit from being renewed, reissued or 
modified to include less stringent limitations or conditions than those contained in a previous 
permit except in compliance with one of the specified exceptions to those requirements. See 
CWA §§ 402(o) and 303(d)(4) and 40 CFR § 122.44(l). Anti-backsliding provisions apply to 
effluent limits based on technology, water quality and/or state certification requirements.  

6 https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information 

https://cdx.epa.gov/
https://netdmr.zendesk.com/hc/en-us/articles/209616266-EPA-Region-1-NetDMR-Information


2023 Fact Sheet NPDES Permit No. MA0103284  
Page 20 of 195 

All proposed limitations in the Draft Permit are at least as stringent as limitations included in the 
2000 Permit unless specific conditions exist to justify relaxation in accordance with CWA 
§ 402(o) or § 303(d)(4). Discussion of any less stringent limitations and corresponding
exceptions to anti-backsliding provisions is provided in the sections that follow.

3.0 Description of Facility and Discharge 

3.1 Location and Type of Facility 

The locations of the Deer Island Treatment Plant (DITP) and Outfall T01 to Massachusetts Bay 
are shown in Figure 9. The latitude and longitude of the outfall diffuser begins approximately 8 
miles offshore of the DITP at 42° 23’ 3.2” N latitude / 70° 48’ 13.5” W longitude and ends at 42° 
23’ 19.6” N latitude / 70° 46’ 48.4” W longitude. 

The DITP is a secondary wastewater treatment facility that is engaged in the collection and 
treatment of municipal and industrial wastewater. Flow is conveyed from the treatment facility, 
through an outfall tunnel that is approximately 9.5 miles in length and discharged into 
Massachusetts Bay. A diffuser comprises the last 1.25 miles of the outfall tunnel and consists of 
55 riser pipes installed perpendicular to the tunnel and each riser is capped with an eight (8) port 
diffuser head (on average 5 of 8 ports have been opened per diffuser head). Currently, the 
Facility serves about 2,300,000 residents in the metropolitan Boston area. The regional collection 
system is operated in part by MWRA and in part by each of the 43 member communities (See 
Figure 10 and Appendix A). 

The Facility has a design flow of 361 MGD7, the annual average daily flow reported in the 2005 
application was 356 MGD and the monthly average median for the review period (January 2018-
December 2022) was 322 MGD (and a dry weather median of 298 MGD).  The Facility has a 
peak treatment capacity of 1.27 billion gallons. Wastewater is comprised of domestic sewage 
with commercial and industrial sewage and some septage. The Facility receives flows from 69 
categorical industrial users (CIUs) and 109 non-categorical significant industrial users (SIUs).8  

A quantitative description of the Outfall T01 discharge in terms of effluent parameters, based on 
monitoring data submitted by the Permittee from January 2018 through December 2022 is 
provided in Appendix C of this Fact Sheet.  

Additionally, EPA is adding forty-three (43) Co-permittees to the Draft Permit. The 
Massachusetts municipalities in Appendix A own and operate wastewater collection systems that 
discharge flows to the DITP for treatment. These municipalities are Co-permittees for certain 
activities pertaining to proper operation and maintenance of their respective collection systems. 
Adding them to the Draft Permit ensures that they comply with requirements to operate and 

7 Camp Dresser & McKee, 1995, Massachusetts Water Resources Authority, DP-29 Secondary Treatment Facilities, 
Recommended Plan for Completion of the Deer Island Facilities, pp. 2-21 and 2-23. 
8 EMAIL. Betsy Reilley, MWRA to Michele Barden, EPA. July 28, 2021. Subject: EPA Data Request for DITP 
NPDES. 



2023 Fact Sheet NPDES Permit No. MA0103284  
Page 21 of 195 

maintain the collection systems to avoid discharges of sewage from the collection system. EPA 
did not require these Co-permittees (with the exception of Boston (BWSC), Cambridge, Chelsea, 
and Somerville) to apply for permit coverage; with letters sent March 8, 2023, EPA waived 
application requirements for 39 of the Co-permittees. The legal basis for including municipal 
satellite collection systems as Co-permittees is described in In re Charles River Pollution 
Control District, 16 E.A.D. 623 (EAB 2015)9 (Also see Appendix D).  

The cities of the Boston (BWSC), Cambridge, Chelsea and Somerville are currently Permittees 
under individual NPDES Permits for their respective CSO outfalls. On March 8, 2023, EPA 
informed each of these Cities by letter that they would be included as CSO-responsible Co-
permittees in the Draft Permit and that they would retain the obligation to submit NPDES 
applications in the future. (See Section 5.7 of this Fact Sheet for more detail.) 

As a general matter and as explained further in the Permit, the Permittee, the CSO-responsible 
Co-permittees, and each Co-permittee are severally liable for their own activities under the 
Standard Conditions of Part II, Parts I.C, I.E, I.F, and required reporting under Part I.J with 
respect to the portions of the POTW that they own or operate. This means that they are not liable 
for violations of the Standard Conditions of Part II, Parts I.C, I.E, I.F and Part I.J committed by 
others relative to the portions of the collection system owned and operated by others. Nor are 
they responsible for any reporting that is required of other Permittees under the Standard 
Conditions of Part II, Part I.C, Part I.E, Part I.F, and Part I.J. EPA welcomes public comments on 
the clarity of the several liability for the Permittee, the CSO-responsible Co-permittees, and each 
other Co-permittee with respect to Standard Conditions of Part II, Parts I.C, I.E, I.F and Part I.J. 

3.1.1 Treatment Process Description 

The DITP is a secondary treatment facility with chlorine disinfection and dechlorination. Influent 
enters the Facility from the North and South Systems and flows through the primary clarifiers A-
D, followed by three batteries of secondary treatment and then the final clarifiers. During high 
flows, primary treated flows, in excess of 700 MGD,10  may bypass the secondary batteries and 
final clarifiers and then be added back to main treatment train. All flows are combined prior to 
disinfection and dechlorination before discharge to Massachusetts Bay. A flow diagram of the 
Treatment Facility is shown in Figure 11. 

Raw primary and secondary sludge are combined and anaerobically digested at the treatment 
plant. The digested sludge is thickened by centrifuges, then pumped via an underground harbor 
tunnel to the biosolids plant in Quincy. There, the liquid sludge is pumped into storage tanks 
prior to further mechanical dewatering. The dewatered cake is heat-dried and pelletized in rotary 
drum dryers. The final product is fertilizer and is stored in silos prior to shipment. In 2022, DITP 

9 The decision is available at: 
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0
710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf 
10 700 MGD is the secondary process limit for the DITP as required by the Stipulation and Order in United States of 
America v. Massachusetts Water Resources Authority and Commonwealth of Massachusetts. Case 1:85-cv-
004890RGS, Document 1707, Filed 09/08/2008, 18 pages. 

https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf
https://yosemite.epa.gov/oa/EAB_Web_Docket.nsf/Published%20and%20Unpublished%20Decisions/F89699D1A0710BCF85257DE200717A93/$File/Charles%20River%20Decision%20Vol%2016.pdf


2023 Fact Sheet NPDES Permit No. MA0103284  
Page 22 of 195 

generated 27,263 dry metric tons of sludge at the pellet plant.11  Most of the fertilizer, 94%, is 
used in commercial agriculture or blended with other fertilizer products. A small percentage 
(6%) is bagged and used for smaller applications. Any material that is not beneficially used is 
disposed of at municipal solid waste landfills. The Permit requires monthly monitoring of the 
pelletized product and contains conditions for each use or disposal practice by MWRA. 

3.1.2 Collection System Description 

Although the collection system includes combined sewers, the majority of the system is a 
separate system with only 5%12 of the system being combined sewers.13 The MWRA-owned 
portion of the collection system consists of four (4) CSO treatment facilities with five (5) outfalls 
and six (6) additional CSO outfalls and approximately 225 miles of sewers. (See Appendix B and 
Figure 12.) 

Four of the 43 Co-permittee municipalities own and operate CSO discharges which are currently 
authorized to discharge under separate NPDES permits. These permits will be terminated 
following the effective date of the Final MWRA DITP Permit which will include the CSO 
discharges from all four CSO communities.  The City of Boston, as the Boston Water and Sewer 
Commission (BWSC), is currently permitted under NPDES permit number MA010119214 to 
discharge from 26 CSO outfalls with MWRA as a Co-permittee for CSO Treatment Facility 
MWR215. The discharges permitted under the BWSC Permit are to Boston Inner Harbor 
including the Chelsea River, Little Mystic Channel, Mystic River, Fort Point Channel, Reserved 
Channel, Dorchester Bay, and the Muddy River. The City of Cambridge is currently permitted 
under NPDES permit number MA010197415 to discharge from 12 CSO outfalls to the Little 
River (formerly listed as Alewife Brook) and the Charles River. The City of Chelsea is 
authorized under NPDES permit number MA010187716 to discharge from 4 CSO outfalls to the 
Boston Inner Harbor including the Chelsea River. The City of Somerville is currently authorized 
for 2 CSO outfalls that discharge to Alewife Brook and the Mystic River under NPDES permit 
number MA010198217.  

The DITP collection system is divided into two distinct systems, the North System and the South 
System. There are 43 municipalities that own and operate individual municipal sewer systems 
that make up the larger collection system along with the interceptor system owned and operated 
by MWRA. Flows from the North System (~214 MGD18 as a monthly average) begin treatment 
at the North System Grit Facility at Deer Island. South System flows (~114 MGD19 as a monthly 

11 EMAIL. Betsy Reilley, MWRA to Michele Barden, EPA. February 13, 2023. Subject: Update to sludge 
information 
12 EMAIL. Wendy Leo, MWRA to Michele Barden, EPA. April 18, 2023. Subject: Updated values - DITP NPDES 
13 A combined sewer conveys domestic, industrial, and commercial sewage, in addition to stormwater. A separate 
sanitary sewer conveys domestic, industrial, and commercial sewage, but not stormwater. 
14 https://www3.epa.gov/region1/npdes/permits/2007/finalma0101192permitmod.pdf, 
https://www3.epa.gov/region1/npdes/permits/2003/bostonwspermit.pdf 
15 https://www3.epa.gov/region1/npdes/permits/2009/finalma0101974permit.pdf 
16 https://www3.epa.gov/region1/npdes/permits/2013/finalma0101877permit.pdf 
17 https://www3.epa.gov/region1/npdes/permits/2012/finalma0101982permit.pdf 
18 EMAIL. Wendy Leo, MWRA to Michele Barden, EPA. April 18, 2023. Subject: Updated values - DITP NPDES 
19 EMAIL. Wendy Leo, MWRA to Michele Barden, EPA. April 18, 2023. Subject: Updated values - DITP NPDES 